PRODUCT NO.
TPET16AM

SERIAL NUMBERS

SHT 1 OF
2 SHTS

FROM EC3291

ELECTRIC DRIVEN TORQUE WRENCH PUMPS

- WITHOUT AUTO CYCLE

Hi¥orce

REVISION

L
<\~«’§
\J

S

d : ‘
L/
Py &8 QA

o
IS
Ive)
~O
.234567890123456789

) o

4

=N
A

J.J
&N

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS

SHT 2 OF
2 SHTS

REVISION

6520

2

0 N O~ 0 MW

1
12
13
14
15
16
17
18
19
20

. . PRODUCT NO.
Hi-Force ELECTRIC DRIVEN TORQUE WRENCH PUMPS
HYDRAULIC TOOLS _ WITHOUT AUTO CYCLE FROM EC329] TPE]éAM
ITEM SERVICE | AVAILABLE | ITEM SERVICE | AVAILABLE
NG, | PART NUMBER DESCRIPTION QY. | RaRre | bk | Mo, | PART NUMBER DESCRIPTION QY. | pRRreT | b akes
1 |PMA019DT001 PUMP HEART 1 31 |BPCO13EPOOT DRAIN PLUG 1
2 |TACO07BLOO3 TANK LID ! 32 |HOC006AB005S RETURN HOSE 1
3 |BLCOO5HFO10 SOCKET CSK SCREW M5 x 10 2 33 ISECO02KTON7 PUMP GASKET ] v <
4 |BLCO06STO00 MéX35MM ENGINEERING STUD 4
34 |WACO10HDO0O 3/8" BSP DOWTY WASHER 1 v x
5 |WACO06AF0O00 Mé ZINC WASHER 8 PP e — A BSP MALE X T/ B3P FEMALE ]
6  [NUC006JC000 Mé NYLOK NUT 8 7 COSPVJIE\EESLEQBQF(’ST%&SHER
7 [TAC007AL002 OIL RESERVOIR 1 36 |WACO12ECO01 OD:17.5, ID: 6.2, THK: 2.0 ! v x
8  |VFAOO4RN004 VALVE BLOCK 1 37 |HGI-TG PRESSURE GAUGE 1
9 |CM4F COUPLER 1 38 |TACO00FC003 OIL COOLER 1
10 |CF4F COUPLER 1 39 |HOCO10ABO41 LOW PRESSURE HOSE 1
11 [TACOOOFT006 LEVEL TEMP GAUGE 1 10 |FPCOI3ABOO1 BARREL ]
12 |TAC007€S005 ROLL FRAME ] 41 |TACO00PA00S RETURN PIPE 1
13 [BLC006JCO12 Mé x 12 SOCKET CAP HEAD SCREW| 8
42 |SECO13RA00] O-RING - I.D.zigglr&rgbc.s. 1.78mm, 1
14 |WACO064EBOOO Mé WASHER 12
15 [BLCO0GIHOIB mex e SO%CK?ERTE%JTTON o 12 i EM120-1 60L/Z|tuva'th ddifional ]
0 - |- | a Iflona
16 |wACo07HDOOD | /A ESP SELFV%EEILI%RRING BONDED : v ” 44 |EMC120MEOO] gland hole 1
17 |[HOC010PS002 PRE BENT TUBE ASSEMBLY 1 45 |SFCO13HDOOT ENCLOSURE BRACKET 1
18 |HF7 1/4” NPT MALE ADAPTOR 2 46 |EMA120ME002 120V 60HZ CONTROL ASSEMBLY !
378" BSP CONE MALE - 1/4" BSP
19 |FPCOTONBOOT CONE MALE ADAPTOR !
20 |FPC003PBOO1 1/8"BSPP BLANKING PLUG 1 47 |[WAC00SBCO0] SPRING WASHER 4
/ 3 |NUCO0SWCOO] NUT, THIN, M5, NYLOCK, A2 4
21 |[VFC000CDO10 3/2 VALVE ! X 30O EOONHEAD
X
22 [WACO12HD0O1 DOWTY WASHER 2 v x 49  |BLCO06JHO30 SCREW 4
23 [BPCO20VPOO] FILLER PLUG (VENTED) 1 50 |NUC020L5002 GLAND 6-12MM !
O-RING T.D. 75.57MM, CS 5.33MM
24 |SECT119RFOO1 6 SO (RS 150, 1 v x 51 |WACO005ABOOI WASHER M5 4
25  |AANOOOUPOO1 60x 30 mm JNVERSAL NAME 1 x 52 |BPCO20SP002 FILLER PLUG 1
NO .4 x 3/T6 HAMMER DRIVE
26 |FASO02HZ001 SCPEW 2 NOTE:
27 |SECOOTKTO09? VALVE GASKET 1 v x -ALL PARTS ARE AVAILABLE TO BE ORDERED AS INDIVIDUAL SPARE PARTS (UNLESS MARKED WITH X).
28 |SEC001KTO08 TANK GASKET 1 v x “ONLY PARTS MARKED WITH v ARE AVAILABLE SERVICEABLE PARTS FOUND IN: SERVICE KIT TPE-ATP2-K
29 |FPCO0SPBOO2 1/4"BSPP BLANKING PLUG 5 -FOR SUB ASSEMBLIES (ITEM NO.S 1, 8 & 46) PLEASE REFER TO THEIR INDIVIDUAL EVD'S.
30 |DCSF00328 DOUBLE SIDED MAGNET 1

www.hi-force.com

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT




. . SERIAL NUMBERS PRODUCT NO.
FAIToxree | 120V 60HZ CONTROL ASSEMBLY EMA120ME002 SHT 1 OF
1 SHTS
ITEM NO.| PART NUMBER DESCRIPTION QY. [PERESE| AYOABIE REVISION
6520

BLCOO4HOT2 M4 12mm HEX SOCKET BUTION )
BLCOO5HHO16 M5 x 16 BUTTON HEAD SCREW 4 3
EMCOOONZ002 EARTH TERMINAL BLOCK 1 2
EMC240VEOD2 HAND PENDANT (APézLNE)DANT ONLY, ] .

5 |EMCO000XZ001 DIN RAIL ] 7

6 |EMCO00XZ002 CIRCUIT BREAKER SPACER 1 i

7 |McC110EPOOT 110V PLUG 1 0

8  |NUC004vC000 NUT 2 1

9 |WACO004FS000 NYLON WASHER 6 12

10 |NUC020LS002 GLAND 6-12MM 2 13

11 |NUCO16LS001 M16 CABLE GLAND 3 ::

12 |EMC240UE001 THERMAL OVERLOAD 1 16

13 |EMC240EZ003 ENCLOSURE BOX 1 :;

14 |EMC240EZ004 ENCLOSURE LID 1 19

15 [SECO02KTO18 ENCLOSURE GASKET 1 20

16 |EMC024TB00] PSU 24V DC 1

17 |EMC400NG002 2-WAY LEVER CONNECTOR 2

18 [EMC400NG003 3-WAY LEVER CONNECTOR 2

NOTE:
-ALL PARTS ARE AVAILABLE TO BE ORDERED AS INDIVIDUAL SPARE PARTS (UNLESS MARKED WITH ).

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS PRODUCT NO.

Hi-Force  PUMPHEART PMAO19DT001 st o
REVISION
1 4085
2 4283
3 4408
4 4440
5 5494
6 5789
(7] 4308
8
SN , 9
’ TN \’\ ¢ 10
of NI B N
9 2/ A 7
< \\\ N 7 .
& NN M
AR ~ C @ﬂ > 15
’ 7 \ > /lll \ S
S ~ \\ & NN, ‘,. 4‘~‘§ 16
~ W@ "~_ Qn 8}
Y 18
19
20

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




Eé:gg% PUMP HEART PMAO19DTO0] SHT 2 OF

2 SHTS
T | PART NUMBER DESCRIPTION QrY.| 2ARE REVISION

1 |PMCOOOKMO02 PUMP BODY 1 X 1 |4085

2 | FPCO02PNOO1 1/16"NPTF x 7/8" TAPER PLUG 1 j ﬁiz

3 |PMCO19SM001 DRIVE SHAFT 1 2 | 2420

4 |BSCO30MCO01 DEEP GROOVE BALL BEARING 1 5 5494

5 | BSCO25MEQ01 DOUBLE ROW BEARING 1 6 5789

6 | BSCO25NCO0] CYLINDRICAL ROLLER BEARING 1 7] 6308

7 |[PMCO19EMOO1 COUNTERWEIGHT 2 j

8 [PMCO19RMOOT1 BUSH 1 NOTE: 0

9 | PCCO02FE001 LOCATING PIN 1 n

10 | BLCO16NS0O50 SHOULDER SCREW 1 - ALL PARTS ARE AVAILABLE TO BE ORDERED AS INDIVIDUAL SPARE 12

11 | VFAOO6FHOO1 CHECK VALVE 2 PARTS (UNLESS MARKED WITH X). 13

12 | VRCO65UF001 UNLOADING VALVE 65 BAR 1 :‘5‘

13 | VRC320UF001 UNLOADING VALVE 320 BAR 1 .

14 | PEAO11AAQ0] LP PISTON BLOCK 4 77

15 | BLC006JD035 SOCKET CAP HD SCREW 8 18

16 | BLC006JD030 |M6 x 30 mm HEX SOCKET CAP HEAD SCREW| 8 19

17 | PEAODSAAQ0D2 HP PISTON BLOCK 4 0

18 | STCO30CA002 CIRCLIP 1

19 | FPCO06PB002 BLANKING PLUG 3

20 |FPC006YWOO! COUPLING BODY 1

SERIAL NUMBERS

PRODUCT NO.

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

. TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




Hi-Force VALVE BLOCK

HYDRAULIC TOOLS

SERIAL NUMBERS

PRODUCT NO.

VFAOO6RNO04 SHT 1 OF
1 SHTS
ITEM SPARE
NO. | PART NUMBER DESCRIPTION QTY.[3 475 | REVISION
1 | VFCO06RN004 VALVE BLOCK 1 X |1 6248
2 |FPCO08PMO003 PLUG 6 6308
3 | VRC700ZEO02 | ADJUSTABLE RELIEF VALVE | 1 3
4 | VRCO80ZFOO1 | LOW PRESSURE RELIEF VALVE | 1 ;‘
5 |FPCO04YWOO1 COUPLING BODY 1 ¢
6 | VFAOOOLHOO1 PILOT OPERATED VALVE 2 -
7 |HOCO006AB005 RETURN HOSE ] 8
O-RING-1.D.5.0mm CS. 1.5 9
8 | SECO08RA002 o NITRILE 70 6 .
9 |FPCO06PN002| 1/4 NPT x 7/8 TAPER PLUG | 6 N
NOTE: 12

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS
INDIVIDUAL SPARE PARTS (UNLESS MARKED WITH X).

www.hi-force.com

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS PRODUCT NO.

Hi-Force  TPE/A 3 SPEED TORQUE PUMP SERVICE KIT TPE-ATP2-K

HYDRAULIC TOOLS SHT 1 OF
1 SHTS
REVISION
1 6308
(2] 6469
3
4
5
ITEM NO. PART NUMBER DESCRIPTION QTY. 6
1 WACO007HDO00 1/4" BSP SELF CENTERING BONDED WASHER 1 7
2 WACO012HDO01 DOWTY WASHER 2 8
3 SEC119RFOO1 O-RING I.D. 75.57MM, CS 5.33MM 70 SHORE (BS157) 1
4 SECO01KT009 VALVE GASKET 1 9
5 SECO01KT008 TANK GASKET 1 10
b SEC002KTO17 PUMP GASKET 1 ] ]
7 WACO010HD000 3/8" BSP DOWTY WASHER 2 -I 2
8 WACO12ECO001 1/2 COPPER SEALING WASHER - OD:17.5, ID: 6.2, THK: 2.0 1 '| 3
14
NOTE:
- ALL PARTS ARE ONLY AVAILABLE TO BE 15
ORDERED AS PART OF SEAL KIT. 16
17
18
19
20

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




	Sheet1
	Drawing View1

	Sheet2
	EMA120ME002 EVD.pdf
	Sheet1
	Drawing View1


	PMA019DT001 EVD.pdf
	Sheet1
	Drawing View1

	Sheet2

	VFA006RN004 EVD.pdf
	Sheet1
	Drawing View1


	TPE-ATP2-K EVD.pdf
	Sheet1
	Drawing View1





